
İçerik

Shell-WP Montaj Manueli

Temizlik ve Bakım
Talimatı

Montaj
Videosu

M.05.11 / 07.02.2024

Shell-WP Montaj Manueli

00 / 00 1 / 2Lütfen vidaları sıkarken aşırı güç uygulamayın.

4 adet M6 pul (c), ayağın (b) altında bulunan 
boşluklara yerleştirilir.2

1

3

Kabuk (a) uygun bir zemine ters şekilde yerleştirilir. 
Ayak (b) üzerinde bulunan üçgen işaretler kabuğun ön 
tarafına hizalanarak kabuktaki vidalara oturtulur.

M6x20 ya da M6x16 4 adet cıvata, pul yerleştirilen kısımlara 
4 numara alyan veya 4 numara alyan uçlu şarjlı matkap ile 
sabitlenir ve kurulum tamamlanır.

 1 ad. Shell Kabuk

Shell Plastik Kabuk Shell Plastik Kabuk

Shell Döşemeli Kabuk Shell Döşemeli Kabuk

1 ad. WP Ayak 4 adet M6 Düz İnce Pul

4 adet 
 
M6x20 Cıvata (Döşemeli Kabuk İçin)
 
 
 
M6x16 Cıvata (Plastik Kabuk İçin)

a) b) c)

d)



Content

Shell-WP Assembly Guide

Care and Cleaning
Instructions

Assembly
Video

M.05.11 / 07.02.2024

Shell-WP Assembly Guide

00 / 00 2 / 2Please do not apply excessive force when tightening the screws.

4 pieces of M6 washer (c) are placed into the slots 
standing (b).2

1

3

Place the seat (a) upside down on a suitable ground, 
and place the leg (b) below the seat. Triangle mark 
should face the front of the seat. Pass the holes of the 
seat legs to the screws locations under the seat.

Four screws, either M6x20 or M6x16, are fastened to the areas 
where the washers have been placed using a 4mm hex key or a 
cordless drill with a 4mm hex bit, completing the installation.

 1 pc. Shell

Shell Plastic Shell Plastic

Shell Upholstered Shell Upholstered

1 pc. WP Leg 4 pcs. M6 Washer

4 pcs. 
 
M6x20 Screw (For Upholstered Shell)
 
 
 
M6x16 Screw (For Plastic Shell)

a) b) c)

d)


